

## TEST REPORT

Report No. : PN:HL:3490002429

DATE : 14/10/2012

**ALPHA FOAM LTD.**

GUT NO. 299, NANEKARWADI,, CHAKAN

PUNE-411026

INDIA

CONTACT PERSON : Mr. SUNIL HOLE

**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**

**SAMPLE DESCRIPTION** FENDER REAR LH / RH

**COLOUR** BLACK

**REFERENCE NO.** 281688206329 / 6330

**GRADE** PP CO15EG

**SAMPLE RECD ON** 08/06/2012

**TESTING PERIOD** : 08/06/2012 – 14/10/2012

**TEST(S) REQUESTED** WEATHERING TEST

**WEATHERING TEST :**

**TS 75007 : 2007,as per table 1**

Test condition :

- Black panel temperature :  $73 \pm 3$  °C
- Dry bulb temperature :  $54 \pm 3$  °C
- Relative Humidity :  $50 \pm 5\%$  RH
- Irradiance :  $0.55W/m^2@340nm$
- Cycle : Continuous exposure to light with 102 min dry and 18 min wet cycle
- Test duration : 2500 hours

Requirement : Grey scale  $\geq 4$   
Chalking and/or cracking not permissible  
No change in basic colour  
Colure fastness  $\Delta E^*$  value  $\leq 3$

Observation : Colour change rating :  
Gray scale rating (GSR) : 4  
Delta E\*( $\Delta E^*$ ) : 1.25  
No chalking or cracking observed.

**This is a computer generated report does not require signature**

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 15 days only.

## TEST REPORT

Report No. : PN:HL:3490002429

DATE : 14/10/2012



(AFTER TEST)

Conclusion : Tested sample meet's the requirement.

Note : Test performed as per the conditions given by the client.  
Above Test is subcontracted to **SGS India Pvt Ltd. Gurgaon Branch.**

\*\*\*\* End of Report\*\*\*\*

per pro SGS India Private Ltd.

Authorised Signatory  
Email your Test Report Related Enquiries at [Feedback.HLT@sgs.com](mailto:Feedback.HLT@sgs.com)

### This is a computer generated report does not require signature

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 15 days only.